

【乳がん】

レジメン名	薬剤名	投与量	投与日	1コースの期間
weeklyPTX	ハクリタキセル	100mg/m ²	d1,8,15	28日
DTX	ドセタキセル	70mg/m ²	d1	21日
GPT11	イリリネカン	100mg/m ²	d1,8,15	28日
CMF	メトレキサート	40mg/m ²	d1,8	28日
	フルオロウラシル	500mg/m ²	d1,8	
	シクロホスファミド	100mg/body/day	d1-14	
CEF	エビルピシシ	40mg/m ²	d1,8	28日
	フルオロウラシル	500mg/m ²	d1,8	
	シクロホスファミド	100mg/body/day	d1-14	
EC	エビルピシシ	90mg/m ²	d1	21日
	シクロホスファミド	600mg/m ²	d1	
ddEC	エビルピシシ	90mg/m ²	d1	14日
	シクロホスファミド	600mg/m ²	d1	
	ベグフィルグラスチム	3.6mg/body	d2	
ddPTX	ハクリタキセル	175mg/m ²	d1	14日
	ベグフィルグラスチム	3.6mg/body	d2	
Tmab(A)	トラスツスマブ	4mg/kg→2mg/kg	d1	7日
Tmab(B)	トラスツスマブ	8mg/kg→6mg/kg	d1	21日
VNR	ビノレルビン	25mg/m ²	d1,8	21日
Tmab(A)+PTX	トラスツスマブ	4mg/kg→2mg/kg	d1,8,15,22	28日
	ハクリタキセル	100mg/m ²	d1,8,15	
GEM	ゲムシタビン	1250mg/m ²	d1,8	21日
ERI	エリブリン	1,4mg/m ²	d1,8	21日
BV+PTX	ベハシスマブ	10mg/kg	d1,15	28日
	ハクリタキセル	100mg/m ²	d1,8,15	
Tmab(B)+VNR	トラスツスマブ	8mg/kg→6mg/kg	d1	21日
	ビノレルビン	25mg/m ²	d1,8	
Tmab(B)+ERI	トラスツスマブ	8mg/kg→6mg/kg	d1	21日
	エリブリン	1,4mg/m ²	d1,8	
PHD	ベルツスマブ	840mg/body→420mg/body	d1	21日
	トラスツスマブ	8mg/kg→6mg/kg	d1	
	ドセタキセル	75mg/m ²	d1	
PH	ベルツスマブ	420mg/body	d1	21日
	トラスツスマブ	6mg/kg	d1	
T-DM1	トラスツスマブエムタンジン	3,6mg/kg	d1	21日
Tmab(B)+GEM	トラスツスマブ	8mg/kg→6mg/kg	d1	21日
	ゲムシタビン	1250mg/m ²	d1,8	
GEM+CBDCA	ゲムシタビン	1000mg/m ²	d1,8	21日
	カルボプラチン	AUC2	d1,8	
Tmab(B)+PTX	トラスツスマブ	8mg/kg→6mg/kg	d1	28日
	ハクリタキセル	100mg/m ²	d1,8,15	
DTX+CPA	ドセタキセル	75mg/m ²	d1	21日
	シクロホスファミド	600mg/m ²	d1	
atezolizumab+nabPTX	アテゾリスマブ	840mg/body	d1,15	28日
	アルブミン懸濁型ハクリタキセル	100mg/m ²	d1,8,15	
Tmab+DTX	トラスツスマブ	8mg/kg→6mg/kg	d1	21日
	ドセタキセル	75mg/m ²	d1	
TCH	トラスツスマブ	8mg/kg→6mg/kg	d1	21日
	ドセタキセル	75mg/m ²	d1	
	カルボプラチン	AUC6	d1	
pembrolizumab+GEM+CBDCA	ペムブロリスマブ	200mg/body	d1	21日
	ゲムシタビン	1000mg/m ²	d1,8	
	カルボプラチン	AUC2	d1,8	